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DIMERSIONS OF TEST SPECIMENS (for Compressfon Test)
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Table 1-c
NOMINAL DIMENSIONS OF TEST SPECIMENS (for Residual

Stress Measurement)
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Continuous Fillet Welding (Wanual)

Single Pass
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SUNMARY OF TEST RESULTS K Ty 5923 0N HMGe

Pmax  Omax Sy Cmexdey R RO
(tons) (xg/en’) (Kg/cm ) Mode
.44 166.0 2850 0.831 0,665 2-b
.86 159.3 2904 0.835 0.713  2-b
.91 185.0 3140 0.903 0.679 142-2
.51 1418 2923 3480 0.841 0.608 2-a FAILURE MODE
22 2.2 3690 1.061 0.593 182-8 —_—
;58 A0 Ates 0:997 D4y 2% The results of the tests may be classified a5 follows
33 13.6 1852 = 0%
based an their failure mechanisns;
.50 1923 2087 0.746 0.788 1
60 2785 2450 0.889  0.766  2-b 1 Local torsional distortion of the stiffeners
202 179,83 2213 0.803  0.695 2-b 2 Out-of-nlane deflectior due to over all buckling towards
;; ;Z‘:j ;;z‘; ‘;:Z: :E:; : the unstiffened face of the specimens (2-a),and towards
o i fese - the stiffeners (2-b)
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81 1349 2375 0.862 0.481 2-b
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A=Cross-Sectional Area Ppax-Maximum Load
CmaxPaay/t g =¥ield Stress n
v b fris k4n® nenunber of sub-panels o .
“x These tests were terminated bacause of failure of the unloading an
edge supports.
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